CHAPTER 7.
APPENDICES
SPECIFICATIONS . ................ 7-1

GENERAL SPECIFICATIONS. .. .. 7-1

MAINTENANCE

SPECIFICATIONS .............. 7-3

GENERAL TORQUE

SPECIFICATIONS ............. 7-13
LUBRICATION DIAGRAMS........ 7-40
CABLE ROUTING ................ 7-44
PARTS ILLUSTRATIONS ......... 7-50
ELUTCH' i wavios seomsme s s asmson 7-50
TRANSMISSION . ............... 7-51
FRONT WHEEL ................. 7-52
REAR WHEEL .................. 7-53

FRONT BRAKE

(MASTER CYLINDER) ........... 7-54
FRONT BRAKE (CALIPER) ....... 7-55
ELECTRICAL COMPONENTS ..... 7-56
WIRING DIAGRAM .............. 7-58

CHAPITRE 7.
APPENDICES
CARACTERISTIQUES ............ 7-14

CARACTERISTIQUES

GENERALES. ... ciivveeivens 7-14

CARACTERISTIQUES

D’ENTRETIEN ............... 7-16

SPECIFICATIONS GENERALES

DE COUPLE................. 7-26
SCHEMAS DE GRAISSAGE ...... 7-40

CHEMINEMENT DES CABLES
ET BILS v semorvan somms swviamas 3 7-44

ILLUSTRATIONS DES DIFFERENTES

PARTIES . .....oovinninnnnnnn... 7-50
EMBRAYAGE: cii ssinsmas saass ; 7-50
BOITE DE VITESSES ............ 7-51
ROUE AVANT ...........cuunnn. 7-52
ROUE ARRIERE . ............... 7-53
FREIN AVANT

(MAITRE-CYLINDRE). ........... 7-54
FREIN AVANT (ETRIER) ........ 7-55

COMPOSANTS ELECTRIQUES. ... 7-56

PLAN DE CABLAGE............ 7-58

ABSCHNITT 7.

ANHANG
TECHNISCHE DATEN ............ 7-27
ALLGEMEINE TECHNISCHE
DATEN ........... oo 7-27
WARTUNGSDATEN .......... 7-29

ALLGEMEINE AUZUGSDATEN. 7-39
SCHMIERPLAN ................. 7-40

KABELFUHRUNGSUBERSICHT ... 7-44

ABBILDUNG DER BAUTEILE..... 7-50
KUPPLUNG: ;55 o0 vasies &5 s va s 7-50
GETRIEBE.... ... o o0 sinimins sie vmeinn sun s 7-51
VORDERRAD s «:5 ssaves swwams s 7-52
HINTERRAD ;5 i svis o s s sws 7-53
VORDERRADBREMSE

(HAUPTBREMSZYLINDER)

VORDERRADBREMSE
(BREMSSATTEL) . ...............
ELEKTRISCHE BAUTEILE ........ 7-56
SCHALTPLAN ... ccve o was wos wmine 7-58



CHAPTER 7.
APPENDICES

1. GENERAL SPECIFICATIONS

1Swi: for Swaden (D): for Denmark (B): for Belgium
(FL): for Finland  (S): for Switzerland (H): for Holland
(NE for Norway {(G): for Germany  (F): for France

(Ar): for Austria (E}: for England {lh: for haly

Model

XS5400

Model Code Number

12E, 12F(G)

Frame Starting Number

12E-000101, 12F-000101(G)

Engine Starting Number

12E-000101, 12F-000101(G)

Dimensions
Overall Length

QOverall Width

Overall Height

Seat Height

Wheelbase

Minimum Ground Clearance

2,130 mm (83.9in) (Sw) (FL) (N) (Ar)
(D) (S)

2,095mm (82.5in) (G)

2,040 mm (80.3in) (E) (B} (H) (F) (1)
730 mm (28.7 in)

1,110 mm (43.7 in)
785 mm (31.0 in)

1,375 mm (54.1 in)
150 mm { 5.9 in)

Model

XS400

Engine Oil Capacity
Periodic Oil Change
Qil Filter Replacement
Total Amount

2.21(1.94Impqt, 2.33 US qt)
2.5L(2.20Imp qt, 2.64 US qt)
2.9L (2,55 Imp qt, 3.07 US qt)

Air Filter Dry type element
Fuel
Type Regular gasoline
Tank Capacity 20L(4.4Imp gal, 5.3US gal)
Reserve Amount 4.8L(1.06 Imp gal, 1.27 US gal)
Carburetor
Type BS34
Manufacturer MIKUNI
Spark Plug
Type DRBES-L
Manufacturer NGK
Gap 0.6 ~0.7mm (0.023 ~ 0.028in)
Clutch Type Wet, multiple disc

Basic weight
With oil and full fuel tank

187 kg (4121b)

Minimum Turning Radius

2,300mm (90.6in)

Engine
Engine Type
Cylinder Arrangement
Displacement
Bore x Stroke
Compression Ratio
Compression Pressure

Starting System

D.0.H.C. Air-cooled, gasoline
Two in parallel, forward inclined
399cm?(24.35cu. in)
69.0%53.4 mm (2.72% 2.10in)
9.7

930 ~ 1,080 kPa

(11 kg/cm?, 135 ~ 156 psi)
Starter

Lubrication System

Pressure lubricated, wet sump

Engine Oil Type or Grade
30 40 50 B60°F

15°C

|
0 5 10

SAE 20W40 type SE Motor oil
SAE 10W30 type SE Motor oil

Transmission
Primary Reduction System
Primary Reduction Ratio
Secondary Reduction System
Secondary Reduction Ratio
Transmission Type

Gear
89/29 (3.068)
Chain
38/16(2.376)
Constant mesh 6-speed, drum shifter

Operation Left foot operation
Gear Ratio  1st 41/15(2.733)
2nd 37/19(1.947)
3rd 34/22 (1.545)
4th 31/25(1.240)
5th 29/28(1.035)
6th 27/29(0.931)
Chassis
Frame Type Pressed backbane
Caster Angle 26°15
Trail 95mm (3.74in)
Tire
Tire Type With tube
Tire Size (F) 3.00S18-4PR
Tire Size (R) 4.10S18-4PR




Front Suspension
Rear Suspension

Shock Absorber
Front Shock Absorber
Rear Shock Absorber

Wheel Travel
Front Wheel Travel
Rear Wheel Travel

Telescopic fork
Swing arm

(Monocross suspension)

Qil damper, coil spring
Gas Oil damper, coil spring

140 mm (5.6in)
95mm (3.8in}

Electrical
Ignition system

Generator System
Battery Type or Model
Battery Capacity

Headlight Type

Battery ignition

(Full transistor ignition)
A.C. Generator

12N 12A-4A

12v 12AH

Sealed beam

Model XS5400 Model XS400
TI‘(re Pressure {Cold tire pressure) Bulb Wattage x Pcs.
Upto 90kg (198Ib) load* (F) 177 kPa (1.8 kg/cm?, 26 psi) Headlight 12V, 60W/55W
(R) 196 kPa (2.0 kg/cm?, 28 psi) Tail/ brake light 12v, sW/21W
90 kg (198 1b) load ~ (F) 196 kPa (2.0 kg/cm?, 28 psi) Flasher light 21W x4
214 kg (474 Ib) load* (R) 245 kPa (2.5 kg/cm?, 36 psi) Meter light 12V,3.4Wx 2
High-speed Riding (F) 196 kPa (2.0 kg/em?, 28 psi) Licene R 5W x2
(R) 225 kPa (2.3 kg/cm?, 32 psi) Aunxiliary light 12V, 4W Except (E)
*Total weight of accessories, etc. 12v,3.4W(E)
excepting motorcycle. Indicator Light
. o Wattage * Pcs.
Brake o
Front Brake Type Single hydraulic disc “NEUTHAL " Ex ::VV:
Operation Right hand “HlG'E" BEAM 12\/" 3-4W
Rear Brake Type Drum brake “'?U-RN" 12V’ 3-4W -
I Operation Right foot e
Suspension




Il. MAINTENANCE SPECIFICATIONS Model XS400 ‘
A. Engine (Swl: far Swedan (DJ: far Denmark (B): for Belgium — : - =
Y S G el |yt Tiring
(Arl: far Austria (El: for England  (I): for ltaly IN. Open B.T.D.C. 42°
Model XS400 Close A.B.D.C. 62°
Cylinder Head EX. Open B.B.D.C. 32°
Volume N 34.5+0.4cm” Close AT.D.C.72°
Warp Limit — <0.03mm (0.0012in)> Over Lap a=74°
*Lines indicate straightedge
4o H measurement
<]
> o -
| = <0.03mm (0.0012in)>
Cylinder ’
Material Aluminum alloy with pressed-in sleeve g
Bore Size 69.0° 4% mm (2.727°3"*in) H
Taper Limit <0.005 mm (0.0002 in)> - —H :E(
Camshaft E
Orive Method g:ai"' drive Cam Chain Type/Number of Links BFOSM/ 121
nter ; f ;
. Cam Chain Adjustment Method Automatic
Cam Cap Inside Diameter 25'3%"' mm (0.98*]*®in)
Cam shaft Outside Diameter 257308 mm (0.9823 3% in) Valve, Valve Seat, Valve Guide
Shaft-to-cap Clearance 0.020 ~ 0.054 mm (0.008 ~ 0.0021 in) Valve Clearance (Cold)
<Limit> <0.160 mm (0,006 in)> IN. 0.11~0.15mm (0.0063 ~ 0.0079in)
Cam Dimensions EX. 0.16 ~ 0.20 mm (0.0063 ~ 0.0079 in)
Intake A 36.8+0.065mm (1.45 + 0.002in) Valve Dimensions
28.13+0.05mm (1.11 £ 0.002in)
8.8mm (0.35in)
\y g wer ! g
Head Dia. Face Width I 7
[ pu Seat Width Margin Thickness
Exhaust A 36.30 + 0.05 mm (1.43 = 0.002n) A" Head Dia. IN. 38:§§mm & .4§‘xin]
“B 28.13+0.05 mm (1.11 + 0.002in) EX. 3175 mm (1.275"%in)
e 8.3mm {0.33in) “B" Face Width IN. 2.26mm (0.0830in)
EX. 2.26mm (0.0890in)
“C" Seat Limit Width IN. 1.1+ 0.1mm (0.043 = 0.039in)
EX. 1.1+0.1mm (0.043 = 0.039in)
“D” Margin Thickness Limit
IN. 1.2+ 0.2mm (0.047 + 0.008in)
EX. 1.2+0.2mm (0.047 + 0.008in)

7-3




Model

XS400

Stem Outside Diameter
IN.

EX.

Guide Inside Diameter

IN.
EX.

Stem-to-Guide clearance

Stem Runout Limit

Valve Seat Width Standard
<Limit>

7-388 mm (0.2756-3:33% in)

72988 mm (0.2756-3:%12in)

7092 mm (0.2756°3°%in)
71892 mm (0.2756°3°%in)

0.010 ~ 0.037 mm (0.0004 ~ 0.0015in)
0.025 ~ 0.052 mm (0.0010 ~ 0.0020in)
<0.01 mm (0.0004 in)>

1.1+ 0.1mm (0.043 + 0.004in)
<2.0mm (0.080in)>

Valve Spring

Free Length
Inner Spring IN.
EX.
Outer Spring IN.
EX.

Spring Rate
Inner Spring IN.
EX.
Outer Spring IN.
EX.

Compressing Length (Valve Closed)

Inner Spring IN.
EX.
Quter Spring IN.
EX.

38.2mm (1.60in)
38.2mm (1.50in)
41.8mm (1.65in)
41.8mm (1.65in)

K, =17.36 N/mm (1.77 kg/mm, 991b/in)
K,=22.16 N/mm (2.26 kg/mm, 127 Ib/in)
K,=17.36 N/mm (1.77 kg/mm, 99 b/in)
K;=22.16 N/mm (2.26 kg/mm, 127 Ib/in)
K,=31.68 N/mm (3.28 kg/mm, 181Ib/in)
K, =42.17 N/mm (4.3 kg/mm, 2411b/in)
K, =31.68 N/mm (3.23 kg/mm, 181Ib/in)
K,=42.17 N/mm (4.3 kg/mm, 2411Ib/in)

23mm (0.91in)
23mm (0.91in})
26 mm (1.02in)
26 mm (1.02in)

7-4

Model XS400
Compressed Force (Valve Closed)
Inner Spring IN. 31.1+2.2kg (68.6 = 4.85|b)
EX. 31.1+2.2kg (68.6 + 4.851b)
Outer Spring IN. 60.2+4.2kg (132.7 £9.26b)
EX. 60.2+4.2kg (132.7 +9.26 |b)

Tilt Limit

Inner Spring  IN. & EX. 1.8mm (0.07in) _p] .

Outer Spring  IN. & EX. 2.5°

1.8mm (0.07in)
2,69
Direction of winding (Top View)
% DN
INTAKE EXHAUST
Quter Outer
} Inner D_ ibiva
Piston e

Piston Size/ 69-3%2 mm (2.72:38in)

Measuring o | 9.5mm (0.37in)

Point (A) ﬁ _L | (From bottom line of piston skirt)

Clearance between Piston & Cylinder
<Limit>
Oversize 2nd
4th

Piston Pin Hole Off-set

0.03 ~ 0.06mm {0.0012 ~ 0.00201in)

<0.1mm (0.0039in)>
69.50 mm (2.74in)
70.00mm (2.76in)
1.0mm (0.04 in)/ In-side




Piston Ring
Sectional Sketch

End Gap (Installed)
<Limit>

Side Clearance
<Limit>

Plating or Coating

Model

XS400

Top Ring

2nd Ring

Oil Ring

Top Ring
2nd Ring

Qil Ring

Top Ring
2nd Ring
Oil Ring

Top Ring

2nd Ring
Qil Ring

Connecting Rod
Oil Clearance
Color Code
Corresponding Size

Plain

B = 1.223% mm (0.047-0:50% in)
T=29%20.1mm (0.114 £ 0.0004 in)
Plain

B = 1.5205imm (0.059-32%in)

T =3.1+0.1mm (0.122 + 0.0004in)
Expander
B = 25138 mm (0.09835:5 in)

T=28+0.2mm (0.110+0.008in)

0.10 ~ 0.30 mm (0.004 ~ 0.012in)
<1.0mm {0.039in)>

0.10 ~ 0.30mm (0.004 ~ 0.012in)
<1.0mm (0.039in)>
0.3~0.9mm (0.012 ~0.035in)
<1.5mm (0.0591in)>

0.04 ~ 0.075mm (0.0016 ~ 0.0030in)
<0.15mm {0.0059 in)>

0.02 ~0.06 mm (0.0008 ~ 0.0024 in)
<0.15mm (0.0058in)>

0mm (0in)

Hard chromium plating
Parkerizing
Chromium plating and parkerizing

0.021 ~0.045mm (0.0008 ~ 0.0018in)
1. Blue, 2. Black, 3. Brown
158000 15556 1.558%

Crankshaft

Model

X5400

— —

Crank Width A"

Assembly Width “'B"*
Runout Limit “‘C"”

Qil Clearance

Color Code
Corresponding Size
Position of Thrust Bearing
Connecting Rod Length

#1: 71.5mm (2.81in),

#2: 67.5mm (2.66in)

196 +0.2mm (7.72 + 0.008 in)

<0.04 mm (0.0016in)>

0.020 ~ 0.044 mm (0.0008 ~ 0.0017in)
1. Blue, 2. Black, 3. Brown, 4. Green

151888 1.57088% 159" 1.5%0

119+ 0.05mm (4.69 + 0.002 in)

Balancer

Drive Method

Clutch
Friction Plate Thickness/ Quantity
Wear Limit
Clutch Plate Thickness/ Quantity
Warp Limit
Clutch Spring Free Length/Quantity

<Limit>

Minimum Length
Primary Reduction Gear
Backlash Tolerance
Primary Drive Gear Backlash Number
Primary Driven Gear Backlash Number
Clutch Release Method

Gear

3.0+ 0.1mm (0.12+0.004in} /5 pcs.
<2.8mm (0.11in)>

2.0 mm (0.08 in) /4 pes.

<0.05mm (0.002in)>

34,6 mm (1.362in)

<0.1 mm (0.0004in)>

33.6mm (1.323in)

0.016 ~ 0.048 mm (0.0006 ~ 0.0019in)
A,B,C,D,EF

€.B.E F, 6

Inner push

Transmission
Main Axle Run-out Limit

<0.08 mm (0.0031in)>

Shifter
Shifter Type

Guide bar

Carburetor
Type/Manufacturer/ Quantity
I.D. Mark

Venturi Size

Main Jet (M.J.)
Main Air Jet (M.A.J.)
Jet Needle (J.N.)
Needle Jet (N.J.)
Throttle Valve (Th. V.)
Pilot Jet (P.J.)
Pilot Air Jet (P.AJ)

BS34/MIKUNI/2 pcs.
16N10, 12F00(G)
©30.3mm (81.193in)

L/H #127.5 R/H #117.5
L/H #132.5 R/H #130(G)
#45

4HZ20

Y-0

#135

#45

#170




Model

Pilot Screw (P.S.)
Pilot Outlet Size (P.O.)
Starter Jet (G.S.)
Valve Seat Size (v.S8.)
Fuel Level (F.L.)

Engine Idling Speed
Vacuum Pressure at Idling Speed

XS400

Model

X400

2'/;turns out

20,8

#35

@2.0
3=1mm(0.12+0.04in)
1,200 + 50 r/min

180 mm Hg (7.09in Hg)

Lubrication System
Qil Filter Type
Qil Pump Type

Tip Clearance
Side Clearance
Bypath Valve Setting pressure

Relief Valve Operating Pressure

Paper, wire mesh
Trochoid pump

0.03 ~0.12mm (0.001 ~ 0.0047 in)
0.03 ~0.08 mm {0.01 ~ 0.003in)
98 + 20 kPa

(1.0 +£0.2kg/cm?, 14.2 + 2.8 psi)
490 + 59 kPa

{5.0£0.6 kg/cm?, 7.1 + 8.5 psi)

Lubrication Diagram

— Pressure feed —= Splashed scavenge

IN. Lift Cam chain
camshaft e area

Connecting rod EX. b Lifter 4[

.| Balancer
bearing bearing camshaft
T ‘”
|| Balancer |, | Crankshaft Generator
gear bearing shaft

Main axle
K-

1
!

Main gallery Balancer
bearing

I

oil pressure]

switch

r
j Qil pan
Crankcase Tightening Sequence UPPER CASE
LOWER CASE
Tightening torque:

* 8mm (0.31in) bolt: e
24Nm (2.4m kg, 17.5 ft-Ib) *
-.... Bmm (0.24 in} balt: % 2
12Nm (1.2m kg, 8.7 ft-Ib)




Tightening torque

Tightening torque

Part to be tightened Part name Thread size Q'ty Remarks
Nm m kg ft-lb
Camshaft cap Bolt h M6 x1.0 8 10 1.0 72
Front cam chain case Stud bolt M6 x1.0 2 5 0.5 36 Oil the shank and thread
Rear cam chain case Stud bolt M6 x1.0 2 5 0.5 3.6 7
Induction control system Stud bolt M8 x1.25 2 15 1:5 1
Exhaust pipe Stud bolt M8 x1.25 4 15 15 1
Cylinder head Nut M10x 1.25 8 3 35 g5 | ok e theend aned lesmiing
Spark plug Spark plug M12x 1.25 2 20 20 14 R
Cylinder head cover Bolt M6 x1.0 22 12 12 8.7
Tachometer stopper Hexagon bolt Mﬁ_x ‘IO 1 8 0.8_ 5.8
induction comtrol systam ! Nut Me x1.0 4 10 0| 72
- a Apply molybdenum bisulfide
Connecting rod Hexagon nut M8 x0.75 4 38 3.8 27 grease to thread and bearing
surface
Cam sprocket :?}::ags%r;rhead bioit M7 x1.0 4 20 2.0 14
Tensioner assembly Bolt M6 < 1.0 2 10 1.0 7.2
Chain damper holder Screw M10x 1.25 1 10 1.6 7.2
Pump Balt M6 x1.0 2 0 | 10 7.2
| Filter Union bolt M20 % 1.25 1 15 15 11
Strainer cover Bolt M6 %1.0 6 10 1.0 7.2
Drain plug Plug M14%1.5 1 a3 43 31
Carburetor joint Bolt M6 < 1.0 4 12 1.2 8.7
Carburetor Hose clamp M4 x0.7 2 4 0.4 29 i
| Exhaust pipe joint Bolt M8 x1.25 1 20 2.0 14
Exhaust pipe ring nut Nut M_Sx 1.25 4 20 2.0 14
Cylinder Stud bolt M10% 1,25 4 20 20 14 gj'rf‘:c‘zt“rea" and bearing
i Buckle plate 1 Pan head screw M6 x1.0 5 7 0.7 5.1
Crankcase mating surface Flange bolt M8 x1.25 1 24 2.4 17 ;iar:_l;ide of crankshaft right
Crankcase mating surface Flange bolt M8 x1.25 5 24 2.4 17 ;za:;aslide o rankstiasy aht
| Crankcase mating surface Flange bolt M6 x1.0 13 12 1.2 8.7 7
Crankcase mating surface Flange bolt M6 x1.0 1 12 1.2 8.7 Left front end of balancer shaft

7-7




Tightening torque

Tightening torque

Part to be tightened Part name Thread size Q'ty N e b Remarks
Crankcase mating surface Flange bolt M6 x1.0 3 12 1.2 8.7 Ir':;: ;:’;Lfli;;g;?lgh:ﬁe' Ll
Crankcase mating surface Flange bolt M6 x1.0 2 12 12 | 87 Rear end of drive axle

| Crankcase mating surface Flange bolt M6 x1.0 1 12 T2 8.7 Left rear end of main axle
Crankcase mating surface Flange bolt M6 x1.0 1 12 7 1.2 8.7 Right front end of main axle |
Crankcase mating surface Flange bolt M8 x 1.25 1 24 2.4 17 Left front end of drive axle
Plug Plug M22% 1.5 + 12 12 8.7 |
A.C. generator housing bearing Screw o M6 x1.0 3 10 [ 1.0 7.2 Use Loctite |
Generator édver Pan head screw M6 x1.0 3 | 7 0.7 Bl - -
Crankcase cover Pan head screw M6 x1.0 5 : 7 0.7 5.1 -

7Ti;n_ing mark window Screw M14x 1.5 1 — - -

Crankcase cover 2 - Pan head screw M6 x1.0 2 7 0.7 5.1
Crankcase cover 2 _ Pan head screw M6 x1.0 3 7 0.7 5.1 o |
Crankcase cover 3 - Pan head screw M6 1.0 14 7 0.7 5.1
Clamp Pan head screw M6 x1.0 2 7 0.7 s || PR OERCE,
ﬁaner clutch, outer Bolt M8 x1.25 h 3 30 3.0 22 Use Loctite _
Chain guide upper Bolt M6 x1.0 3 0 1.0 B -

Clutch boss o Hexagon nut M20%1.0 | 1 70 | 7.0 50 a
“Pressure plate - Screw/w/washer M6 x1.0 6 12 1.2 BT?_ ] o
Primarywd;ive gear ngoﬁ nut M20% 1.0 1 70 7.0 50 | Use lock washer o

Push lever assemLIy Pan head screw M5 x T 2 B 0.5 3.6 .

_Clutch adﬁlster -Nut (for locking) M8 x1.25 1 12 1.2 8.7 - ]
Drive sprocket - Hexagon bolt M6 x1.0 2 10 1.0 g2 | ]
Guide bar Flat head screw M6 1.0 2 6 06 4.3 Use Loctite
Shift pedal | Hexagon bolt M6 1.0 1 10 10 | 72 '

A.C. generator Balt o M10%1.25 1 55 55 | 40 o R
Pick-up coil base ae:"r\:vl;:;grscrew M6 x1.0 2 8 0.8 5.8

Starter motor - Flange bolt ME x1.0 2 0 | 10 7.2 -

Qil pressure switch ol pressure switch - 1 175 1.75 13 ]
Crankcase cover | Pan head screw M6 x1.0 2 7 | 07 | 51 AT a

7-8




Il. MAINTENANCE SPECIFICATIONS

i IFL}: for Finland (S): for Switzerland (H): for Holland
B. Ch ASSIS IN):  for Norway (G): for Germany  (F): for France
{Ar): for Austria (E): for England ih: for aly
Model XS400
Steering System
Steering Bearing Type Ball bearing
No./Size of Steel Balls

Upper
Lower
Lock-to-lock Angle

Front Suspension
Front Fork Travel
Fork Spring Free Length
Spring Rate/ Stroke

Optional Spring
Qil Capacity

Qil Level
Qil Grade

Rear Suspension
Shock Absorber Travel
Spring Free Length
Spring Rate/ Stroke

Enclosed Gas Pressore
Optional Spring

Rear Arm
Swing Arm Free Play Limit
— End
— Side
Wheel

Front Wheel Type
Rear Wheel Type
Front Rim Size/Material
Rear Rim Size/ Material

19pcs./1/4in
19pcs./1/4in
‘ 43

| 140mm (6.5in)

561.7mm (22.1in)

4.3Nm (0.44 kg/mm, 24.6 Ib/in)/
0~ 140mm (0 ~5.5in)

No.

263+4cm?(9.3+0.141 Imp oz,
8.9+ 0.135Imp oz)

145 mm (5.7 in}

(From top of inner tube fully
compressed without spring.)
Yamaha fork oil 10 wt or SAE 10W30
SE motor oil

55mm (2.17in)

234 mm (9.21in)

K, = 856.3N/mm (8.7 kg/mm,

| 487.01b/in)/ 0 ~33mm (0~ 1.30in)

| K = 102.0 N/mm (10.4 kg/mm,
582.21b/in)/ 33 ~55mm (1,30 ~2.17in)
1471 kPa (15 kg/em?, 213 psi)

No.

1.0mm (0.04in)
1.0mm (0.04in)

Cast wheel
Cast wheel
MT1.85 % 18/ Aluminum
MT2.15 x 18/ Aluminum

[Swi: for Sweden (D} for Denmark {B): for Belgium

7-9

Model

XS400

Rim-Run-out Limit

Brake Fluid Type

Master Cylinder Inside Dia. Front
Caliper Cylinder Inside Dia. Front

— Vertical <2.0mm (0.08in)>
— Lateral <2.0mm (0.08in)>
Drive chain
Chain type 50 HDSS
No. of links 102
Chain free play 30 mm (0.18 in)
Disc Brake
Type Front Single disc
Outside Dia. * Thickness
Front 267x5mm (10.5%0.2in)
Pad Thickness 6.8mm (0.27in)
<Limit> <0.8mm (0.03in}>

12.7 mm (0.50in)
38.18mm {1.50in)
DOT #3

Drum Brake
Type Rear
Drum Inside Dia. Rear
<Limit>
Lining Thickness
<Limit>

Shoe Spring Free Length Rear

Brake Lever & Brake Pedal
Brake Lever Free Play
Brake Pedal Free Play
Brake Pedal Pasition

Clutch Lever Free Play

Leading trailing

160 mm (6.3 in)

<161 mm (6.34in)>

4mm (0.16in)

<2mm (0.08in)>
68 mm (2.68in)

5.0~8.0mm (0.2~ 0.3in)
20~30mm (0.8 ~ 1.2in)
30mm (1.18in)

[Vertical height below footrest top)

2-~3mm (0.08~0.12in)




| Tightening torque

| . ; ; Tightening torque
Part to be tightened Part name Thread size Q'ty Remarks
Nm m-kg ft:lb
CHASSIS: ' - -
E;lgtir:ing Rear upper Bolt M10x 1.25 1 55 5.5 40
Bolt Rear under Bolt M12 % 1.25 1 90 9.0 65
a‘gfl'::.mg oy Front Bolt M8 3 1.25 4 56 5.5 40
Handle crown & Steering shaft Bolt M14x1.25 1 54 5.4 39
Handle crown & Inner tube Nut ;:ap - M8 21.55 1 20 2.0 14
Handle crown & Handle holder Bolt | M8 x1.25 2 20 20 14
Front fork B | -
Eder bracket & Inner tube Bolt M8 x1.25 4 20 2.0 o
Front wheel shaft - Nut castle M14x1.5 E 05 | 105 75
mg‘pmz‘*'boh Nut salt M8 x1.25 2 20 2.0 14
Pivot shaft Bolt M14%1.5 1 65 6.5 47
Rear wheel shaft | Nut castle M10x1.5 1 105 10.5 75
Rear shock absorber (Upper) Nut M10x1.25 1 25 25 18
| Footrest [ Nut M10%1.25 2 | 2 2.9 21
Tension bar & Brake plate : Bolt o M8 x1.25 1 20 2.0 14
Tension bar & Rear arm | Bolt M8 x1.25 1 20 2.0 14
| Camshaft lever & Camshaft Bolt M6 x1.0 1 9 0.9 6.5 -
Disc brake section ] 7
| Brake hose & Joint Bolt union M10x1.25 1 26 2.6 19
Caliper & Brake hose . Bolt union M10x1.25 1 26 2.6 19
Caliper & Front fork (Front) MI0x1.25 | 2 35 35 25
_Ealipeﬁiegd screw (Front) M8 x1.256 1 6 0.6 4.3
Front fender - Balt M8 x1.25 4 10 1.0 72 ’
Master cylinder cap Screw n | M5 x0.8 2 18 | 0.18 13
Master cylinder & Master cylinder bracket | Bolt M6 x1.0 2 9 0.9 6.5 -

7-10




C. Electrical

(Sw: for Sweden (D): for Denmark  (B]: for Belgium
(FL): for Finland {S): for Switzerland (H): for Holland

(N} for Norway {G): for Germany  (F): for France
{Ar): for Austria (E): for England (I for haly
Model X5400

Voltage

12v

Ignition System
Ignition Timing (B.T.D.C.)
Advanced Timing (B.T.D.C.)

10°/1,200 r/ min
35°/7,000 r/min,
39° + 2°/5,500 r/ min (G)

40
1 e
T —— |
30 7 39° = 25/5,500 r/ min (G}
/| {1359 +2°/7,000r/min
// 4,350 + 375/37° (G) |
6,150 = 650/33°

/

Ignition Timing
(B.T.D.C.)
]

10019/

,200 rﬂ'min/

1,950 £ 275/12° {G)
2,150 + 450/ 12°

L 1 |

2 3 4
Engine Speed (x 10° r/min)

Advancer Type

Electrical

TG,
Pick up Coil Resistance {Color)

T.C.l. Unit — Model/Manufacturer

Ignition Coil — Model/ Manufacturer
Primary Winding Resistance
Secondary Winding Resistance

1200 + 10% at 20°C (B8°F)
{0 — B, Gy — B)

TID 12-07/HITACHI (G)
TID 12-08/HITACHI

CM11-55/HITACHI
2.75Q + 10% at 20°C (68°F)
7.9kQ + 20% at 20°C (68°F)

Charging System
Type
Model/ Manufacture
Out Put
Field (Inner) Coil Resistance (Color)

Armature (Outer)
Coil Resistance (Color)

A.C. Generator
LD117-06/HITACHI

14V 18A at 5,000 r/min
4.56Q + 10% at 20°C (68°F)
|Green — Brown)

0.49Q + 10% at 20°C (68°F)
(White — White)

711

Model X5400
Brush — Overall Length 17 mm (0.67 in)
— Wear Limit 7mm (0.28in)
— Spring Pressure 360g (12.7 0z)
Voltage Regulator — Type I.C. type

Electric Starter System
Type
Starter Motor— Model/ Manufacturer
— Output
Armature Coil Resistance
Brush — Overall Length
<Limit>
— Spring Pressure
Commutator Dia.
<Wear Limit>
— Mica Undercut

— Model/ SH233/SHINDENGEN
Manufacture
— No Load Regulated Voltage 14,5V
Rectifier — Model/Manufacturer SH233/SHINDENGEN
— Capacity 15A
— Withstand Voltage 300V
Battery
Capacity 12V 12AH
Specific Gravity 1.280

Constant mesh type
SM-7/MITSUBA

0.4 kw

0.014Q + 6% at 20°C (68°F)
10.5mm (0.41in)

<5mm (0.20in)>

600+ 1509 (21.16 + 5.29 0z)
23mm (0.906in)

<22 mm (0.866in)>

0.8mm (0.031in)

Starter Switch Manufacturer HONDA LOCK
Amperage Rating 160A

Horn
Type Plain type
Quantity 1pc.
Model/ Manufacturer CF-12/NIKKO
Maximum Amperage 2.5A

Flasher Relay
Type
Model/ Manufacturer

Self Cancelling Device
Flasher Frequency
Wattage

Condenser type, Semi transister type (G)
FU249CD/NIPPON DENSO,
FJ245ED/NIPPON DENSO (G}

Yes, No (G)

85+ 10 cycle/min

21Wx2 + 3.4W




Model

XS400

Self Cancelling Unit

Model/ Manufacturer MATSUSHITA
Starting Circuit Cut off Relay Yes
Model/ Manufacturer TATEISHI

Coil Winding Resistance

100R2 + 10% at 20°C (68°F)

Sidestand Relay

No

Circuit Breaker
Type
Amperage for Individual circuit
Main
Head Light
Signal
Ignition

Fuse

20A/1 pe.
10A/1pc.
10A/1 pe.
10A/1 pe.

7-12



GENERAL TORQUE SPECIFICATIONS Gareral torage
This chart specifies torque for standard A B specifications
fasteners with standard 1.S.0. pitch threads. (hlcic} (Bolt) Nm [ mko | b
Torque specifications for special components - — L = O
or assemblies are included in the applicable _ 1omm Inm 6 96 | 83
sections of this book. To avoid warpage, 12mm 8mm 15 15 1 j_
tighten multi-fastener assemblies in a 14 mm 10 mm 20 30 | 22 | =
isscross fashion, in progressive stages, until = —
et 3 og 9 i 17 mm 12mm 55 5.5 40
full torque is reached. Unless otherwise it ]
specified, torque specifications call for clean, 19mm 14mm 85 8.5 61
dry threads. Components should be at room 22 mm 16 mm 130 13.0 94 T ——
temperature. B: OQOutside thread diameter
DEFINITION OF UNITS
Unit Read Definition Measure
- S | — [
mm millimeter 107 meter Length
cm centimeter 10~*meter Length
kg kilogram 10* gram Weight ]
N Newton 1kg xm/sec? Force -
Nm Newton meter N xm Torque
m-kg Meter kilogram m xkg Torque
Pa Pascal N/m? Pressure
N/mm Newton per millimeter N/mm Spring rate
i3 Liter Volume
cm? Cubic centimeter or Capacity
r/min Rotation per minute —_ Engine Speed




LUBRICATION DIAGRAM

Sfaw)

SCHEMAS DE GRAISSAGE

an M 0p
_
—

n
L

ERSE

J
VA
1.
Sl -
O‘\_
J

7-40

SCHMIERPLAN

N s WN =

G bW =

. Main axle

. Crankshaft

. Balancer shaft
. Oil filter

. Drive axle

Arbre primaire

. Vilebrequin

. Arbre de balancier
. Filtre a huile

. Arbre secondaire

. Hauptwelle

. Kurbelwelle

. Ausgleichswelle
. Offitter

. Antriebswelle



"AnAnngg

n””nnn

I

—EI

. Crankshaft
. Camshaft

. Vilebrequin
. Arbre a cames

. Kurbelwelle
. Nockenwelle

7-41

1. Main axle
1. Arbre primaire
1. Hauptwelle







CABLE ROUTING CHEMINEMENT DES CABLES ET KABELFUHRUNGSUBERSICHT
FILS




=

REBEzIsaERP

BRRE

27.

SSooNomawN

. Handiebar switch leads (right and left), clutch switch lead

and front brake switch: Route the handlebar switch leads
and other leads around the outer side of the meter stay.
Throttle cable

. Handlebar switch lead (R)
. Front brake switch lead

Band
Handlebar switch lead (L)
Clutch switch lead

. Starter cable
. Clutch cable

Tachometer cable

. Route the brake hose behind

the tachometer cable and headlight stay.

. Front brake switch lead

. Handlebar switch lead (R}
. Handlebar switch lead (L}
. Clutch switch lead

. Speedometer cable

. Starter cable

. Clutch cable

. Clamp

. Front flasher light lead (L)
. Front flasher light lead (R)
. Wire harness

. Horn lead

. Cable guide

. Joint

Brake hose

Route the tachometer cable

on this side of the bracket hose.
Lower hole in the headlight body.

. Throttle cable

28.
29,

CooXmHNO AW

. Fils de commutateur sur guidon (droit et gauche), fil du

contacteur d’embrayage et fil du contacteur du frein
avant: Passer les fils de commutateur sur guidon et les
autres fils sur I’extrérieur du support de compteur.

. Cible d’accélération
. Fil du commutateur sur guidon (D)
. Fil du contacteur du frein avant

Collier
Fil du commutateur sur guidon (G)
Fil du contacteur d’embrayage

. Cable de starter

. Cible d’embrayage

. Céble du comte-tours

. Passer le tuyau de frein derriére le cdble du

compte-tours et le support du phare.

. Fil du contacteur de frein avant
13.
14.
15.
16.
17.
18.
19.
20.
2L
22.
23,
24.
25.
26.
27.

Fil du commutateur sur guidon (D)
Fil du commutateur sur guidon (G)
Fil du contacteur d’embrayage
Cible de I'indicateur de vitesse
Cible de starter

CAble d’embrayage

Bride

Fil de clignoteur avant (G)

Fil de clingoteur avant (D)
Faisceau électrique

Fil d’avertisseur

Guide de céble

Raccord

Tuyau de frein

Passer le cible du compte-tours sur
ce cdte dutuyau de frein.

Trou inférieur du corps du phare
Cable d’acceleration

7-44

. Lenkerschalter-Leitungsdréahte

—cwENOUAWN

{rechts und links),
Kupplungsschalter-Leitungsdraht und Vorderrad-Brems-
lichtschalter: Die Lenkerschalter-Leitungsdréhte und an-
dere Leitungsdrahte an der Auenseite der Instrumenten-
stiitze herumfiihren.

. Gaskabel
. Lenkerschalter-leitungsdraht (R)

Leitungsdraht des Vorderrad-Dremslichtschalters
Band

. Lenkerschalter-leitungsdraht (L}

Leitungsdraht fiir Kupplungsschalter

. Anlasserkabel

. Kupplungskabel

. Drehzahlmesserwelle

. Bremsschalauch hinter der Drehzahimesserwelle und der

Scheinwerferstiitze durchfiihren.

. Leitungsdraht des Verderrad-Bremslichtschalters
. Lenkerschalter-leitungsdraht (R)

. Lenkerschalter-leitungsdraht (L}

. Leitungsdraht fir Kupplungsschalter

. Geschwidigkeitsmesserwelle

. Anlasserkabel

. Kupplungskabel

. Klemme

. Leitungsdraht fiir vorderen Blinklicht (L)
. Leitungsdraht fiir vorderen Blinklicht (R}
. Kabelbaum

. Leitungsdraht fiir Signalhorn

. Kabelfuhrung

. Verbindung

. Bremsschlauch

. Drehzahlmesserwelle an dieser Seite der

Schlauchkonsale vorbeifiihren.

. Untere Bohrung im Scheinwerfergehause
. Gasseilzug







SO pwWN=

~

11.
12.
13.

14.
15.
16.
17.
18.
18.

Wire harness

. Speedometer cable

. Pass the clutch cable through the clamp.

. Clutch cable

. Starter cable

. Pass the clutch cable and the starter cable

through the guide.

. Pass the clutch cable and the starter cable

under the reflector bracket.

. Secure all cables and leads with the band,

excepting the high-tension cord.

. Pass all cables and

leads through the clamp.

. Band: Fasten the regulator lead and

starter safety relay lead.
Earth lead

Bracket 3

Route both right and left rear flasher
light leads behind bracket 3.
To engine

To ingitor unit

Rectifier

Sidestand switch
Tachometer cable

Pass the speedometer cable
through the cable holder.

kW=

.
12.
13.

14

15,
16.
17.
18.
19.

. Faisceau électrique

. Cable d’indicateur de vitesse

. Passer le cable d’embrayage dans la bride.
. Cable d'embrayage

. Cable de starter

. Passer le cdble d’'embrayage et

le cable de starter dans le guide,

. Passer le cable d’embrayage et le cable de starter

sous |'étrier de catadioptre.

. Attacher tous les cables et fils,

excepté le cable haute tension, avec le collier.

. Passer tous les cibles et

fils dans la bride.

. Collier: Attacher le fil de régulateur et

le fil du relais de demarreur.

Fil de masse

Etrier 3

Passer les fils des clignoteurs arriere droit
et gauche derriere |"étrier 3.
Aumoteur

Au bloc allumeur

Redresseur

Contacteur de la béquille latérale
Cable du compte-tours de vitesse
Passer le cible de I'indicateur

& travers le support de céble.

7-46

ombwN =

~

1.
12
13.

14.
15.
16.
17s
18.
19.

Kabelbaum
Geschwindigkeitmesserkabel

. Kupplungsseil durch Klemme durch fiihren
. Kupplungskabel

. Anlasserkabel

. Kupplungsseil und Anlasserkabel durch die

Fiihrung fihren.

. Kupplungsseil und Anlasserkabel unter der

Reflektor-Konsole durchfiihren.

. Alle Kabel und Seilziige mit Band sichern,

ausgenommen das Hochspannungskabel

. Alle Kabel und Seilziige durch die Klemme fiihren.
10.

Band: Spannungsreglerkabel und Anlasser-
Sicherheitsrelaiskabel befestigen.

Massekabel

Konsole 3

Kabel fiir linke und rechte hintere Blinkleuchten
hinter Konsole 3 anordnen.

Zum Motor

Zur Ziindungseinheit

Gleichrichter

Seitenstander-Schalter

Drehzahlmesserwelle

Die Geschwindigkeitsmesserwelle durch den
Kabelhalter fihren.



®

14 /_/,/{
|

D . 4
o

A
@ l® / O @){;“NL\//
3 e | Aems
"'_[\ﬁ] ” ‘;’d‘-'l”/lf’ ‘S‘ © ”c
S, S S - g = S

B ——
£
— rid)

| e B

W

i/

7-47




[ X -

- O~

15.
16.

17.
18.

19.
20.

=

. Rear flasher light lead (Right)
. Taillight lead
. Route both right and left rear flasher

light leads behind bracket 3.

. Bracket 3
. Rear flasher light end (L)
. Hold the sub-lead with

the clamp on bracket 3.

. Starter safety switch

. Sidestand safety relay
. To the engine

. Sub-lead

. Hold the sub-lead with

the clamp on the reinforcement

. Pass both right and left leads through

the slot on the right side of the reinforcement.

. Tape position indicating

the main harness position

. Route the throttle cable over the engine stay,

and route under the fuel tank locating camper.

Route the throttle cable over the reflector bracket.

Secure the wire harness by bending

the clamp.

Band:

Hold the negative lead at as high a

position as possible.

Route the negative lead behind the cross-pipe.
Rear brake switch

Route the wire harness through

the inner side of the frame bracket and
between the air cleaner and mudguard.
Starter switch

After connecting the couplers, put them in.
Inner side: To the battery

Outer side: To the starter motor

W —

18.
19.
20.

2L
22.

23.

. Fil du clignoteur arriére (D)
. Fil du feu arriére
. Passer les fils des clignoteurs arriére droit

¢l gauche derriere |'étrier 3.

. Etrier 3
. Fil du clignoteur arri¢re (G)
. Attacher le fil auxiliaire avec

la bride de I'etrier 3.

. Relais du démarreur

. Relais de la béquille latérale
. Aumoteur

. Fil auxiliaire

. Attacher le fil auxiliaire avec

la bride du renfort.

. Passer les fils droit et gauche

dans la fente du coté droit du renfort.

. Bande indiquant la position

du faisceau principal

. Passer le cible d’accéleration sur

le support de moteur puis sous
le silent-bloc de positionnement du
réservoir a carburant.

. Passer le cable d’accélération sur I'étrier de

catadioptre.

. Fixer le faisceau électrigue en courbant

la bride.

. Collier:

Attacher le ciible negatif
le plus haut possible.

Passer le cible négatif derri¢re le tube transversal.

Contacteur du frein arriére.

Passer le faisceau électrique a l'intérieur de
1'¢trier de cadre puis entre le filtre a air et

le garde-boue.

Relais du démarreur

Aprés avoir branché les coupleurs, les mettre
al'intérieur.

Coteinterne: A la batterie

Caté externe: Au démarreur électrique

7-48

156.
16.
17.

18.
19.
. Kabelbaum an Innenseite der Rahmenkonsole und

BRE

. Leitungsdraht fur hinteres Blinklicht (R]
. Leitungsdraht fir SchluBlicht
. Kabel fir rechte und linke hintere Blinkleuchte

hinter Konsole 3 anordnen.

. Konsole 3

Leitungsdraht fiir hinteres Blinklicht (L}

. Hilfskabelbaum mit Klemme an Konsole 3

befestigen.

. Anlasser-Sicherheitsschalter

. Seitenstander-Relais

. Zum Motor

. Hilfskabelbaum

. Hilfskabelbaum mit Klemme an Verstarkung befestigen.
. Rechtes und linkes Kabel durch Nut an rechter

Seite der Verstérkung durch fiihren.

. Gasseil (iber Motorstiitze anordnen und unter

dem Dampfer des Kraftstofftanks durchfiihren.

. Die Position des Bandes gibt die Position des

Hauptkabelbaums an.

Gasseil iber Reflektor-Konsole anordnen.
Kabelbaum durch umbiegen der Klemme sichern.
Band:

Negatives Kabel maglichst hoch befestigen.
Negatives Kabel hinter dem Querrohr anordnen.
Hinterradbremsschalter

zwischen Luftfilter und Schlammschutz durchfiihren.

. Anlasserschalter
. Die Stecker anschlieRen und danach hineindriicken.
. Innenseite: Zur Batterie

Aulenseite: Zum Anlasser



PARTS ILLUSTRATIONS

CLUTCH

=

ILLUSTRATIONS DES DIFFERENTES ABBILDUNG DER BAUTEILE
PARTIES
EMBRAYAGE KUPPLUNG

TIGHTENING TORQUE:
COUPLE DE SERRAGE:

ANZUGSMOMENT:

70Nm (7.0m kg, 50 ft-Ib}

. Push rod

0O-ring

Lock washer
Lock washer
Drive gear
Clutch pressure plate
Clutch boss
Thrust plate
Clutch housing
10. Friction plate
11. Adjusting screw
12. Locknut

13. Pushrod

14. Oil seal

000 N oo B A

. Champignon de débrayage
Joint torique

Rondelle frein

Rondelle frein

Pignon de transmission
Pateau de pression

Noix d’embrayage

Plaque de butée

Cloche d’embrayage

10. Disque de friction

11. Visde réglage

12. Contre-gcrou

13. Champignon de débrayage
14. Bague d’étancheite

10700V On A R B s

1. Schubstange

2. O-Ring

3. Sicherungsscheibe
4. Sicherungsscheibe
5. Antriebsritzel

6. Kupplungs-Andruckscheibe
7. Kupplungsnabe
8. Druckplatte

9. Kupplungsgehiuse
10. Reibscheibe

11. Einstellschraube
12. Befestingsmutter
13. Schubstange

14. Oldichtung




TRANSMISSION BOITE DE VITESSES

GETRIEBE

woeNoOOAsWN =

06~ O\ LA B o —

1L
12.

TIGHTENING TORQUE:
COUPLE DE SERRAGE:

ANZUGSMOMENT:

10Nm (1.0m-kg, 7.2 ft-1b)

coNmasLN

. Circlip

. Bearing

. 5th pinion gear

. Circlip

. 3rd/4th pinion gear
. 6th pinion gear

. 2nd pinion gear

. Cylindrical bearing
. Circlip

. Cylindrical bearing
. st wheel gear

. 5th wheel gear

. Circlip

. Circlip

. Roulement

. Pignon de Se

. Circlip

. Pignon de 3¢/ 4e
. Pignon de 6e

. Pignon de 2e

. Roulement & rouleaux

cylindriques

. Circlip
. Roulement a rouleaux

cylindriques
Roue de lere
Roue de 2e

. Sicherungsring

Lager

. Ritzel 5. Gang

Sicherungsring
Ritzel 3./4. Gang
Ritzel 6. Gang
Ritzel 2. Gang

. Zylinderrollenlager
. Sicherungsring

10.
11!
12.
13.

Zylinderrollenlager
Ritzel 1. Gang
Ritzel 5. Gang
Sicherungsring

14.
15.
16.
17.
18.
19.
. Circlip
21,
. O-ring
23
24.
25.
26.

13.
14.
15
16.
) it
18.
19.
20.
. Roulement
22.
23.
24, Collerette
25,
26.

14.
15.
16.
17.
18.
19.
20.
21.

23.
24,
25,
26.

3rd wheel gear
6th wheel gear
Circlip
4th wheel gear
Circlip
2nd wheel gear

Bearing

Oil seal

collar

Drive sprocket
Sprocket holder

Circlip
Roue de 3e
Roue de 6e
Circlip
Roue de 4e
Circlip
Roue de 2¢
Circlip

Joint torique
Bague d’etancheite

Pignon de sortie
Support de pignon

Zahnrad 3. Gang
Zahnrad 6. Gang
Sicherungsring
Zahnrad 4. Gang
Sicherungsring
Zahnrad 2. Gang
Sicherungsring
Lager

O-Ring
Oldichtung
Hulse
Antriebskettenrad
Kettenradhaiter




3

FRONT WHEEL ROUE AVANT VORDERRAD

Collar

Oil seal

. Bearing
Spacer

. Housing cover
. Spacer flange
. Gear unit assembly
. Bearing

. Meter clutch

. Clutch retainer
. Oil seal

SO OWNOOAWN =

=y

. Collerette

. Bague d'étanchéité

. Roulement

Entretoise

Cache de boitier

. Collerette d’entretoise
. Ensemble bloc d'engrenage
Roulement

Prise de compteur

. Retenue de prise

. Bague d'étancheite

—OWVWXE LD AR W —

. Hiilse

. Oldichtung

. Lager

. Abstand

Gehausedeckel

Abstandsring
Geschwindigkeitsmessergetriebe
Lager

. Geschwindigkeitsmesserkupplung
. Kupptungsha!ter

. Oldichtung

SOV NOMAWN =

7-51
e



REAR WHEEL

ROUE ARRIERE

HINTERRAD

1. Indicator plate
2. Camshaft shim
3. Camshaft

4, Bearing

5. Spacer flange
6. Spacer

7. Damper

8. Clutch hub
9. Stud bolt

10. Lock washer
11. Collar

12. Oil seal

13. Bearing

14. Collar

15. Bearing

1. Plaque indicateur

2. Cale d’axe a came

3. Axedacame

4, Roulement

5. Collerette d’entretoise
6. Entretoise

7. Amortisseur

8. Embrayage de moyeu
9. Goujon

10. Rondelle-frein

11. Collerette

12. Bague d’étancheité
13. Roulement

14. Collerette

15. Roulement

1. Anzeigeplatte

2. Bremsnockenwellen-
Beilegescheibe

3. Bremsnockenwelle

4. Lager

5. Abstandsring

6. Abstand

7. Dampfer

8. Kupplungsnabe

9. Stehbolzen

10. Sicherungsscheibe

11. Hiilse

12. Oldichtung

13. Lager

14. Hulse

15. Lager




FRONT BRAKE (CALIPER) FREIN AVANT (ETRIER) VORDERRAD-BREMSE
(BREMSSATTEL)

. Bleed screw kit
. Caliper boot
. Pad spring
Pad
Caliper assembly
Lock plate
Shim
Dust seal
. Piston seal
. Piston
. Pad retaining bolt

StomNooawNo

ke

. Kit de vis de purge

. Soufflet d'étrier

. Ressort de plaquettes
. Plaquettes

. Ensemble érrier
Frein d’écrou

Cale

. Joint antipoussiére

. Joint de piston

. Piston

. Boulon d’arrét de plaguettes

Co 0w A s —

. Entlufterschraube-Reparatursatz
. Bremssattel-Manschette

. Bremsplatten-Andruckfeder

. Bremsbelagplatte

. Bremssattel

. Sicherungsblech

Scheibe

. Staubdichtung

. Kolbendichring

. Kolben

. Bremsbelagplatten-Halteschraube

—oWENOOAEWN =

7-53



FRONT BRAKE FREIN AVANT
(MASTER CYLINDER) (MAITRE-CYLINDRE)

VORDERRADBREMSE
(HAUPTBREMSZYLINDER)

—((

® .

LMBWN— O BRWN -

[N AR S

. Copper washer

. Union bolt

. Copper washer

. Master cylinder kit
. Union bolt

. Rondelle en cuivre

. Boulon de raccordement
. Rondeclle en cuivre

. Kit de maitre-cylindre

. Boulon de raccordement

. Kupferscheibe

. Schlauchverbindungen

. Kupferscheibe

. Hauptbremszylinder-Reparatursatz
. Schalauchverbindungen

@}@)@
7-54




= W —_ ——-‘

ELECTRICAL COMPONENTS COMPOSANTS ELECTRIQUES ELEKTRISCHE BAUTEILE

. Wire harness assembly
. Battery
. Ignition coil

1

2

3

I. Ensemble faisceau de fils
2. Batterie

3. Bobines d’allumage

1. Kabelbaum

2

. Batterie
3. Zindspule

7-55 L



ELECTRICAL COMPONENTS COMPOSANTS ELECTRIQUES ELEKTRISCHE BAUTEILE

b —

WNSOWRNIO A WN =

SCo b LN

wE-NoOU s W =

. Sidestand relay
. Starter circuit cutoff relay
. Starter relay

T.C.L. unit

. Rectifier with regulator
. Rear brake switch

. Sidestand switch

. Oil pressure switch

. Neutral switch

Horn

. Fasher relay
. Main switch
. Cancelling unit

. Relais de la bequille laterale

. Relais de coupure du circuit du demarreur
. Relais du déemarreur

. Bloc TCI

Redresseur avec régulateur

. Contacteur du frein arriére

. Contacteur de la béquille laterale
. Contacteur de pression d'huile

. Contacteur de point-mort

. Avertisseur

. Relais des clignotants

. Contacteur aclé

. Unité d’arrét

. Seitenstander-Relais
. Unterbrechungsrelais des AnlaBstromkreises

Anlasserrelais
TCI-Einheit
Gleichrichter mit Spannungs regler

. Hinterrad-Bremslichtschalter
. Seitenstander-Schalter

. Oldruckschalter

. Leerlaufschalter

. Hupe

. Blinkerrelais

. Hauptschalter

. Selbstausschalteinheit




iR BiEGHAL PLAN DE CABLAGE SCHALTPLAN

D
Ale ] un
» 1O —;-O
OFF
on [OIOIOFO
{

15 ®

—tL \
i e '
Lo \
T ‘ﬁ::i_rol
| 1¢vr]velwie
e oy e e |

vin | 8 via | wn wav| e T i 1]
-3 R

¥ U ! ®
; |wis| s | /G| 8 A S o)
I T
BIY | RIW
I Sb | RiwW

:

J Y

.. = i

L — —Tonal |

‘El Al Br Br | R L—r— ui.‘ J
L A L

MAIN 204
HEAD 104
SIGNAL 10

-1
|

=
i
:lv‘n wavr:}l ‘

e |

N—un

U= Bl
140/ OEI_M
L]

4

39 o | |
a8 @:;—11“— o — ’g_ﬁ st

“ A[D h
(A @ngy w‘,a - 8&8 -
1

o cn[bg || oa Jon o0
) 00 DRI j et
37 v ss 88 | v e :
szl 19

]

~ .I [&] i i
E =
32 ( |:un :‘ RG:N "‘;r g
B {=={"}-00 ;
J ~ 20
OEWJ*:ZBE—**
B

7-57



WIRING DIAGRAM PLAN DE CABLAGE SCHALTPLAN

1. Main switch 1. Contacteur a cle 1. Hauptschalter
2. Front brake switch 2. Comtacteur du feu stop (avant) 2. Vorderradbremsschalter
3. Handlebar switch (R) 3. Commutateur sur guidon (D) 3. Lenkerschalter (Rechts)
4. Engine stop switch 4. Coupe-circuit de sécurité 4. Motorstoppschalter
5. Starter switch 5. Bouton du demarreur 5. Anlaischalter
6. Light switch 6. Contacteur d’eclairage 6. Beleuchtungschalter
7. Handiebar switch (L) 7. Commutateur sur guidon (G) 7. Lenkerschalter (Links}
8. Dimmer switch 8. Commutateur feu de route 8. Abblendschalter
9. Passing switch 9. Bouton de dépassement 9. Lichthupenknopf
10. Flasher switch 10. Commande de clignotant 10. Blinkerschalter
11. Horn switch 11, Bouton d’avertisseur 11. Signalhornschalter
N 12. Cancelling unit 12. Unite 12. Selbstausschalteinheit
13. Fuse box 13, Boite a fusibles 13. Sicherungskasten
14. Starting circuit cut-off relay 14. Relais de coupure du circuit de demarrage 14. Unterbrechungsrelais des
15. Rear flasher light 15. Clignoteur arriére Anlafstromkreises
16. Tail/Brake light 16. Feu arriére/stop 15. Blinklicht hinten
17. Battery 17. Batterie 16. Schlu/Bremslicht
18. Starter switch 18. Bouton de démarreur 17. Batterie
19, Starting motor 19. Deémarreur electrique 18. AnlaRschalter
20. Ignition coil 20. Bobines d’allumage 19. Anlasser
21. Frame earth 21, Masse 20. Ziindspule
22. Ignitor unit 22. Bloc allumeur 21. Rahmenerde
23. Pick up 23. Explaratrice 22, Zindstabeinheit
24, Neutral switch 24, Contacteur de point-mort 23. Aufnahme
25. Rear brake switch 25. Contacteur du feu stop (arricre) 24. Leerlaufschalter
26. Fasher relay 26. Relais des clignotants 25. Hinterradbremsschalter
27. Rectifier/ Regulator 27. Redresseur/ Régulateur 26. Blinkerrelais
28. A.C generator 28. Alternateur 27. Gleichrichter/ Spannungsregler
29. Oil pressure switch 29. Contacteur de pression d’huile 28. Wechselstrom-Lichtmaschine
30. Horn 30. Avertisseur 29, Oldruckanzeiger
31. Front flasher light 31. Clignoteur avant 30. Signalhorn
32. Auxiliary light 32. Temoin auxiliaire 31. Blinklicht vorn
33. Head light 33. Phare 32. Zusatzleuchte
34, Clutch switch 34. Contacteur d'embrayage 33. Scheinwerfer
35. NEUTRAL 35. NEUTRAL 34. Kupplungsschalter
36. HIGH BEAM 36. HIGH BEAM 35. NEUTRAL
37. OIL 37. OIL 36. HIGH BEAM
38. TURN (R} 38. TURN(D) 37. OlL
39. TURN (L) 39. TURN(G) 38. TURN(R)
40. Speedometer 40. Indicateur de vitesse 39. TURNI(L)
41. Reed switch 41. Commutateur a lames 40. Geschwindigkeitmesser
42. Tachometer 42. Compte tours 41, Zungenschalter
* Except for Germany *  Exceptée pour la Allemagne 42. Drezahlmesser
#*#*% For Germany #*% Pour la Allemagne *  Ausgenommen fir Deutschland
*% Fir Deutschland
COLOR CODE L/R .......Blue/Red CODE DE COULEUR . Bleu/Rouge FARBKODIERUNG (1 T Blau/Rot
Green [£7) SRR Green/ Yellow Bashinmee 3 Vert . Vert/ Jaune Griin GIY.oo.... Griin/ Gelb
- - Red R/W .. ....Red/White R.oooveii. Rouge . Rouge/ Blanc Rot RIW i Rot/ Weif
.. Brown L/W.......Blue/White Bt s o B Bleu/Blanc Braun LW o Blau/Weil
. Blue Br/W. .....Brown/White L s - Blen Brun/Blanc Blau Br/W. . iwus Braun/Weilt
Black LIB Geesa is Blue/Black B. csvoeve NOIP . Bleu/Noir . Schwarz (B - N Blau/ Schwarz
. . Chocolate Y/R.......Yellow/Red Clr: sammsriss Chocolat .. Jaune/ Rouge Schokoladefarbig  Y/R.......Gelb/Rot
- - Dark green BN poman v Red/ Yellow Deg........ Vert fonce .. Rouge/ Jaune Schwarzgriin R/Y .......Rot/Gelb
- . Pink LB rmas . Blue/Black P Rose .. Bleu/Noir . . Rosa L/B .......Blau/Schwarz
.. Sky blue W/G ......White/Green L Y Bleu ciel . Blanc/ Vert .. Himmelblau W/G . .....WellR/Grin
.. Yellow B/R.......Black/Red y R A Jaune . Noir/Rouge .. Gelb Y1 - P Schwarz/Rot
.. White Y/B.......Yellow/Black W ennn Blanc Jaune/ Noir . Wei3 Wl B sz Gelb/Schwarz
.- Orange Y/G.......Yellow/Green O cisrmans Orange Jaune/ Verl . Orange Y/G.......Gelb/Griin
. Gray B/Y .......Black/Yellow &, B Gris BN s e Noir/ Jaune Grau B/Y ...... . Schwarz/ Gelb

7-58





